
Illinois State Water Survey
Center for Watershed Science
Champaign, Illinois

A Division of the Illinois Department of Natural Resources

Contract Report 2005-10

Phase I: Diagnostic Study of Lake Vermilion,
Vermilion County, Illinois

by

Shun Dar Lin and William Bogner

Prepared for
The Consumers Illinois Water Company and

Illinois Environmental Protection Agency

October 2005





Phase I: Diagnostic Study of Lake Vermilion, 
Vermilion County, Illinois 

 
 

 
 

Shun Dar Lin and William Bogner 
 

 
 
 

 
 
 

Prepared for  
The Consumers Illinois Water Company  

and Illinois Environmental Protection Agency 
 
 

 
 
 
 
 
 

 
 



 ii



 iii

CONTENTS 
 

 Page 
   
PART 1: DIAGNOSTIC STUDY OF LAKE VERMILION ................................................... 1 
[...]
record so it is difficult to determine points of origin for visitors.  As estimated by the Vermilion 
County Park District, the attendance is approximately 50,000 visitors annually.  The lake 
probably receives its greatest use from Danville (population 33,900).  In the watershed, potential 
user populations most likely to use the lake live in the towns of Hoopeston (21 miles north, 
population 5,965), Rossville (16 miles north, population 1,083), Alvin (11 miles north, 
population 316), and Bismarck (7 miles north, population 542).  Other area towns include 
Rantoul (30 miles northwest, population 12,857) and Georgetown (13 miles south, population 
3,628).  The total population of these six communities is 24,091 according to the 2001–2002 
Illinois Highway Map.   
 

A majority of the users travel from within a 50-mile (80-kilometer or km) radius of Lake 
Vermilion, with the metropolitan areas of Champaign-Urbana (35 miles east) and Terre Haute, 
Indiana (50 miles southeast) contributing the most noncity users.  Major population centers 
(cities/towns) within a 50-mile (80-km) radius of Lake Vermilion are listed in Table 3.  The data 
are based on the 2001–2002 Illinois Highway Map.  The demographic and economic information 
for counties that lie within a 50-miles radius of Lake Vermilion are given in Table 4 (University 
of Illinois, 1999; Rand McNally Company, 2001).  The total population of the eight counties 
listed in Table 4 is 838,700.  
 

Referring to Tables 3 and 4a, the population of Vermilion County was 84,300 on January 
1, 2000.  The largest city in Vermilion County is Danville (population 33,900), whose total 
population comprised 40.2 percent of the county's total population.  
 
Economic Characteristics 
 

The recent per-capita income of the 50-mile surrounding communities (Table 3) is 
available only for large cities (Data from the 2000 Census were not available at the time of this 
writing).  The 1997 per-capita income for Danville was $15,101.  Tables 4a and 4b show 
population and economic data for counties within 50 miles (80 km) of Lake Vermilion and list 
sources of employment.  The per-capita income for the eight counties listed in Table 4a averages  



 16

Table 3.  Demographic and Economic Data for Towns/Cities Surrounding Lake Vermilion 
 

 Population Number Persons 1997 
 Total, Under 18 Over 65 of per Per-capita 

Town/city 2001 years, % years, % households household income, $ 
       
Arcola 2,652 25.5 17.4 1,009 2.54 11,780 
Catlin 2,087 29.2 10.8 801 2.71 13,010 
Champaign 67,518 18.4 8.2 24,173 2.30 21,962 
Danville 33,904 26.4 17.5 13,791 2.40 15,101 
Fisher 1,647 28.2 12.1 576 2.65 13,489 
Georgetown 3,628 28.7 15.7 1,447 2.54 9,568 
Gibson City 3,373 23.6 22.8 1,431 2.30 12,569 
Gilman 1,793 23.8 23.5 728 2.39 10,644 
Hoopeston 5,965 27.3 17.2 2,332 2.49 11,205 
Lake of the Wood 3,026 31.8 4.9 1,002 2.74 12,405 
Mahomet 4,877 32.1 8.0 1,098 2.83 14,503 
Milford 1,369 24.9 19.5 628 2.41 10,432 
Monticello 5,138 23.5 17.8 1,816 2.44 15,531 
Oakwood 1,502 27.5 10.8 585 2.62 11,327 
Onarga 1,438 28.3 17.6 474 2.68 9,941 
Paris 9,077 24.7 21.2 3,752 2.33 10,835 
Paxton 4,525 26.5 17.9 1,682 2.48 11,193 
Philo 1,314 28.8 12.5 375 2.74 15,215 
Rantoul 12,857 29.0 5.8 5,461 2.75 11,360 
Rossville 1,083 25.6 20.1 450 2.36 10,875 
St. Joseph 2,912 27.8 11.8 776 2.63 13,861 
Sheldon 1,232 25.5 18.3 430 2.50 10,950 
Sidney 1,062 26.2 13.0 383 2.54 13,213 
Thomasboro 1,233 25.4 11.5 500 2.50 12,854 
Tilton 2,976 22.9 15.9 1,131 2.41 10,794 
Tolono 2,700 28.0 9.8 1,005 2.59 11,588 
Tuscola 4,448 25.0 15.5 1,708 2.43 12,685 
Urbana 36,395 16.1 9.0 13,210 2.20 21,962 
Villa Grove 2,553 28.9 12.9 1,022 2.68 10,971 
Watseka 5,670 24.9 21.6 2,169 2.38 11,000 
Westville 3,175 21.7 21.1 1,463 2.32 11,485 
       
Source: University of Illinois, 1999; Rand McNally Company, 2001. 
 
 
 



 17

Table 4a.  Population and Economic Data for Counties near Lake Vermilion 
 

     Total Total Per- 
 Area   Manufacturing number of number of capita 
 (square  Population Wholesale Number of  Number of Value added establishments employees income, $ 

County miles) (01/01/00) (thousands $) establishments Units employees (thousands, $) 1996 1997 1997 
           
Champaign 997 170,300 2,033,468 173 940 11,000 1,333,600 256 115,921 $21,962 
Coles 508 52,000 370,765 56 429 5,600 609,900 74 33,589 $20,218 
Douglas 417 19,900 211,349 59 64 1,500 91,400 47 11,255 $20,885 
Edgar 624 19,200 135,159 28 28 1,000 51,700 45 8,816 $19,163 
Ford 486 14,000 387,588 21 21 1,000 70,000 43 7,348 $22,667 
Iroquois 1,116 31,200 276,291 41 68 1,800 96,700 42 14,693 $20,355 
Piatt 440 167,000 249,449 16 20 500 27,800 41 6,119 $23,325 
Vermilion 486 84,300 548,525 117 560 8,300 797,200 130 42,872 $19,566 
 
Sources:  Rand McNally Company, 2001 

 University of Illinois, 1999 
 Gaquin and DeBrandt, 2001 17



 18

Table 4b.  General Employment Categories for Counties near Lake Vermilion 
 

County/County seat Major employment categories 
 
Champaign/Urbana Education; governments; services (business, education, health, hotels, 

and social); retail trade; finance, insurance, and real estate; 
manufacturing (food and kindred products, textile and fiber products, 
primary metal industries, electrical equipment, and components); 
transportation and public utilities; construction; trucking; wholesale 
and retail trade; construction; and agriculture.  

 
Coles/Charleston Manufacturing (nondurable goods, electrical equipment and 

components); government; services (business, education, health, and 
social); retail trade; real estate; construction; and agriculture.  

 
Douglas/Tuscola Manufacturing (lumber); retail trade; services (automotive, food, 

finance, and health); government; finance, insurance, and real estate; 
construction; and agriculture.  

 
Edgar/Paris General and professional services; manufacturing (food, rubber, and 

plastics); retail trade; government; and agriculture.  
 
Ford/Paxton Professional and related services; wholesale and retail trade; 

manufacturing (textile and fiber products, primary metal industries, 
and electrical equipment and components); mining; trucking; 
governments; and agriculture.  

 
Iroquois/Watseka Services (business, health, personal, and social); retail trade; 

government; financial; and agriculture.  
 
Piatt/Monticello Services (business, engineering, financial, hotels and motels, and 

health); retail trade; government; finance; manufacturing (paper and 
allied products, printing and publishing, chemical and allied products, 
and primary metal industries); transportation and public utilities; 
wholesale trade; and agriculture.  

 
Vermilion/Danville Services (business, education, engineering, hotels and motels, and 

health); retail trade; manufacturing (automobile parts, chemical and 
allied products, fabricated metal products, and electronic equipment); 
government; finance, insurance, and real estate; wholesale trade; 
transportation and public utilities (tracking and communication); and 
agriculture. 

 
Sources:  Rand McNally Company, 2001 

 University of Illinois, 1999 
 Gaquin and DeBrandt, 2001 

 



 19

$20,770 with a range from $19,163 in Edgar County to $23,325 in Piatt County.  The 1997 per-
capita income for Vermilion County was $19,566.   
 

Vermilion County had an average labor force of 38,550 in 1999.  The 1999 per-capita 
income for Vermilion County was $20,436 as compared to $29,853 for the State of Illinois.  The 
1999 unemployment rate for Vermilion County was 6.0 percent as compared to the state average 
of 4.3 percent for Illinois.  Approximately 97 percent  of the labor force is in nonfarm 
employment (University of Illinois, 1999; Rand McNally Company, 2001).   

 
Agriculture and agribusiness are the major enterprises in Vermilion County.  The major 

crops grown in the watershed are corn and soybeans.  For Vermilion County, the average farm 
size is 493 acres; the total value of farm income in 1997 was 140 million dollars.  Sales from 
crops constituted 95.7 percent of total farm sales; and livestock and poultry farm sales 
constituted 4.3 percent of total sales.  The average yields under high levels of management for 
present conditions are corn, 147 bushels; soybeans, 42 bushels; and wheat, 70 bushels per acre 
(Thomas Benjamin, USDA, personal communication, 2002).   

 
A few light industrial plants, an underground coal mine, and several producing oil fields 

also contribute to the economy.  The plants for the production and processing of canning crops 
(canneries) are located in Hoopeston, and one formerly operated in Rossville.  The furthest 
downstream portion of the watershed has several rural nonfarm residential subdivisions.  The 
major transportation facilities in Vermilion County include railroads, Interstate Highway 74, US 
Routes 136 and 150, and Illinois Routes 1, 9, 49, and 119.  The transportation facilities 
(including railroads discussed later) provide adequate market outlets for the agricultural 
production of the watershed.   
 
Historical Lake Uses 
 
Public Water Supply (Water Treatment Plants) 
 

The CIWC’s treatment facility was completed in early 1992.  This state-of-the-art plant 
was designed to produce up to 14 million gallons per day (mgd) of treated water.  The plant 
improvements, completed in 2000, provided additional treatment for nitrate removal, chloramine 
disinfection, and improved performance in raw water screening, powdered activated carbon feed, 
filtration, and plant controls.   

The public water-supply system for the Danville area is operated by the CIWC.  Lake 
Vermilion impounds the North Fork Vermilion River.  There is no intake structure in the lake.  
Water from Lake Vermilion is released at the spillway to supply a small holding basin at 2.5 
river miles downstream and adjacent to the water treatment plant.  The raw water intake is 
equipped with eight stainless steel screens feeding into two pump stations adjacent to the North 
Fork River containing a total of four submersible, floodproof raw water pumps with capacities 
ranging from 2 to 9 mgd each.   

There are four Eimco Reactor Clarifiers used for softening and solids removal.  Each unit 
is rated at 7 mgd.  Ferric chloride is added for coagulation; and lime is dosed for water softening 



 20

purposes.  After the clarifiers, the water flows into a recarbonation basin where carbon dioxide is 
injected to lower the pH.  The 69 ft   20 ft   21.5 ft concrete basin is used for pH adjustment.  
Hydrofluosilic acid is added at the outflow to enhance dental health.  
 

The clarified and softened water from the recarbonation basin enters six dual-media 
filters (anthracite coal and filter sand) with a capacity of 2.8 mgd each.  Phosphate is dosed to 
remove and prevent lime build-up on the filter media.  The filters are used for the final polishing 
of the water.  Air and water are used for filter backwash.   
  
 Water from the filter flows into a cleanwell (wetwell) with 1.25 million gallons total 
capacity.  Chlorine and aqueous ammonia are added for disinfection purpose.  Two halves, fully 
baffled, are used for maximum detention time.   
 

There are four ion exchange units (10-ft diameter by 10-ft high ion exchange pressure 
vessels) for nitrate removal.  Each unit is rated at 4.4 mgd.  It is used as a "split-stream" 
treatment to reduce nitrate levels to below maximum allowable levels in finished water delivered 
to customers.  Sodium hydroxide (for pH control), sodium chloride (for nitrate removal), and 
sodium thiosulfate (for dechlorination) are dosed in the ion exchange system.  
 

The finished water then is pumped to a storage tank by four vertical turbine pumps (high 
service pumps) with a total pumping capacity that ranges from 2 to 9 mgd.  They can pump 
purified water to an elevation of 285 ft above the treatment plant.   

 
Full process and quality control are based on laboratory results of water chemistry.  The 

treatment plant features an Illinois Department of Public Health-certified bacteriological 
laboratory.   
 

Distributed programmable logic controller and personal computers control the processes 
with advanced graphics, data logging, and reporting capabilities.   
 
Recreational Uses 
 
 Since the completion of Lake Vermilion, the lake and park areas have been popular for 
recreation purposes for the population from the area surrounding Danville.  Recreational 
activities included boating (include high power boating and sail boating), swimming, sport 
fishing, water skiing, duck hunting, wildlife observations, picnicking, and aesthetic enjoyment.  
Estimated user populations are 80,000 people annually (Danville Park District, personal 
communication, 2001).  
 
 The recreational facilities around the lake area include a boat ramp, one concession stand, 
a swimming beach at the GAO Grotto, restrooms, and two picnic areas.  There is no shelter, 
campground, hiking or horse trail, and no bicycle trail.   
 

The Oldsmobile Balloon Classic was held until 2000 but was suspended in 2001 due to 
lack of funding.  Hot air balloons were launched over the lake and there was usually a contest.  
The approximate date for this event was the second week in April.  
  

The lake maintenance budgets were obtained from the Vermilion County Park District.  
Revenues received in fiscal year 2000–2001 were a total of $37,500.  The lake income included 



 21

$35,000 from boat licenses and $2,500 from the concession store.  The annual expenditure for 
Lake Vermilion in 2000–2001 was $17,500.  The annual expenditures were mainly for salaries of 
park employees.  Other expenditures were for maintenance and operation supplies, and utilities.  
Annual revenues exceeded expenses of $20,000 in 2000–2001.  There are plans for future capital 
improvements, such as a boardwalk tower, more restrooms, and a concrete walkway.  

 
Residential Uses 
 
 The CIWC owns all shoreline around the lake.  Home sites have been developed on 
adjacent properties.  There are approximately 70 houses built adjacent to the lake (50 along the 
east side and 20 along the west side).   

 
 
Population Segments Adversely Affected by Lake Degradation 
 
 Degradation of Lake Vermilion has been a gradual process.  The degradation problems 
are common to most lakes in central Illinois: siltation, pesticide introduction due to agricultural 
and residential practices within the watershed, residential development along a large portion of 
the shoreline, and the presence of nongame fish.  
 

Siltation is caused by the sheet and rill erosion and ephemeral gully erosion from the 
watershed.  Siltation in the lake has an effect on lake volume, and reduced water depth affects 
shoreline aesthetics and boat access.  According to Bogner and Hessler (1999), sedimentation 
has reduced the potential capacity of Lake Vermilion from 13,209 ac-ft (4,304 million gallons) in 
1925 to 7,971 ac-ft (2,597 million gallons) in 1998.  The 1998 basin capacity was 60.3 percent of 
the 1925 potential basin capacity.  For water-supply purposes, these volumes convert to 
capacities of 4,304 million gallons in 1925 and 2,597 million gallons in 1998.  The potential 
capacity of the lake was 9,810 ac-ft (3,196 million gallons) in 1963 and 9,157 ac-ft (2,984 
million gallons) in 1976. 
 

The sedimentation rates for Lake Vermilion for the periods 1925–1963, 1963–1976, 
1976–1998, and 1925–1998 indicate a steady decline in net sediment yield.  Annual 
sedimentation rates for three separate periods, 1925–1963, 1963–1976, and 1976–1998, were 
89.5, 50.2, and 53.9 ac-ft, respectively.  The long-term average annual sediment yield from 
1925–1998 was 71.8 ac-ft.  These delivery rates show the need for continuing efforts to control 
watershed erosion, thereby reducing reservoir sedimentation rates.  
 

Capacity loss rates as a result of lake sedimentation (0.54 percent per year) and watershed 
sediment yield rates (0.40 tons per acre) of the lake and its watershed are about average for 